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Plot 7-82. Radiated Spurious Emissions 1-18GHz Antenna WF7b (NB UNII BDR ePA — 5733MHz)
Mode: BDR
Data Rate: 1Mbps
Power Scheme: ePA
Distance of Measurements: 3 Meters
Operating Frequency: 5733MHz
Antenna | Turntable |Analyzer Field A .
Fre[ﬂllj_lez?w Detector A"[It_i nF:,IDI' Height Azimuth Level [ﬂgzrrll_] Strength [ dlé":,;tm] M;rgll f
[em] [degree] [dBm] [dBpV/im] H
* 11466.00 Average W 252 139 -76.91 9.47 39.56 53.98 -14 .42
*| 11466.00 Peak W 252 139 -68.20 9.47 48.27 73.98 2611
17199.00 Peak W - - -69.52 16.01 5349 658.23 -14.74

Table 7-24. Radiated Spurious Emissions Measurements Antenna WF7b

FCC ID: BCGA3268

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2410210074-08.BCG

Test Dates:
10/25/2024 - 1/16/2025

EUT Type:
Tablet Device
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Plot 7-83. Radiated Spurious Emissions 1-18GHz Antenna WF7b (NB UNII BDR ePA — 5789MHz)
Mode: BDR
Data Rate: 1Mbps
Power Scheme: ePA
Distance of Measurements: 3 Meters
Operating Frequency: 5789MHz
Antenna | Turntable |Analyzer Field . . .
Fm[zlllj_lez?w Detector A"[It_i !E]DI' Height Azimuth Level [ﬂgfrrll_] Strength [ dlé";;tm] M[f:jrg]' f
[cm] [degree] [dBm] [dBp\V/m] H
* 11578.00 Average W 248 56 -T5. 65 942 4077 5398 1321
1 11578.00 Peak W 248 56 67 .56 9.42 43.85 73.98 2513
1736700 Peak W - - -71.15 17.05 52 89 68 23 -15.34

Table 7-25. Radiated

Spurious Emissions Measurements Antenna WF7b

FCC ID: BCGA3268

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2410210074-08.BCG

Test Dates:
10/25/2024 - 1/16/2025

EUT Type:
Tablet Device
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Plot 7-84. Radiated Spurious Emissions 1-18GHz Antenna WF7b (NB UNII BDR ePA — 5844MHz)
Mode: BDR
Data Rate: 1Mbps
Power Scheme: ePA
Distance of Measurements: 3 Meters
Operating Frequency: 5844MHz
Antenna | Turntable |Analyzer Field .. .
Fre[:IIIJ_Iez;lcy Detector AI}It_i :,]DI' Height Azimuth Level [ggfnl]_] Strength [ dlé";;tm] M;jrg]' "
[cm] [degree] [dBm] [dBpV/m] H
1 11688.00 Average W 242 56 -70.56 9.66 4610 5398 -7.88
*1 11688.00 Peak W 242 56 6477 9.66 51.89 73.98 -22.09
17632.00 Peak W - - -71.78 18.25 L3.47 65.23 -14.76

Table 7-26. Radiated Spurious Emissions Measurements Antenna WF7b

FCC ID: BCGA3268

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2410210074-08.BCG

Test Dates:
10/25/2024 - 1/16/2025

EUT Type:
Tablet Device
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Plot 7-85. Radiated Spurious Emissions 1-18GHz Antenna WF7b (NB UNII HDR4, ePA — 5162MHz)

Mode: NB UNII HDR4
Data Rate: 4Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 5162MHz
Frequency Ant. Pol. Antgnna Turrltable ATERERT AFCL e Limit Margin
[MHz] Detector [HIV] Height | Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[cm] [degree] [dBm] [dBuV/m]
10324.00 Peak \% 226 142 -67.25 8.59 48.34 68.23 -19.89
*[ 15486.00 | Awverage \% - - -80.41 13.98 40.57 53.98 -13.41
*[ 15486.00 Peak \ - - -69.21 13.90 51.69 73.98 -22.29

Table 7-27. Radiated Spurious Emissions Measurements Antenna WF7b

FCC ID: BCGA3268

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2410210074-08.BCG

Test Dates:

10/25/2024 - 1/16/2025

EUT Type:
Tablet Device
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Plot 7-86. Radiated Spurious Emissions 1-18GHz Antenna WF7b (NB UNII HDR4, ePA — 5204MHZz)
Mode: NB UNII HDR4
Data Rate: 4Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 5204MHz
Frequency Ant. Pol. Antgnna Tur_ntable e AFCL Al Limit Margin
[MHz] Detector [HIV] Height | Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[cm] [degree] [dBm)] [dBuV/m]
10408.00 Peak Y 225 143 -66.40 8.63 49.22 68.23 -19.01
*[ 15612.00 | Awerage H - - -80.73 14.17 40.45 53.98 -13.53
* 15612.00 Peak H - - -69.75 14.17 51.42 73.98 -22.56

Table 7-28. Radiated Spurious Emissions Measurements Antenna WF7b

FCC ID: BCGA3268

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2410210074-08.BCG

Test Dates:

10/25/2024 - 1/16/2025

EUT Type:
Tablet Device
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Plot 7-87. Radiated Spurious Emissions 1-18GHz Antenna WF7b (NB UNII HDR4, ePA — 5245MHz)
Mode: NB UNII HDR4
Data Rate: 4Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 5245MHz
Frequency Ant. Pol. Antgnna Turptable AIEIZL] AFCL Sl Limit Margin
[MHz] Detector [HIV] Height | Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[cm] [degree] [dBm)] [dBuV/m]
10490.00 Peak \Y 253 51 -66.79 8.75 48.96 68.23 -19.27
* 15735.00 | Awerage H - - -79.98 13.41 40.43 53.98 -13.55
* 15735.00 Peak H - - -68.21 13.44 52.23 73.98 -21.75

Table 7-29. Radiated Spurious Emissions Measurements Antenna WF7b

FCC ID: BCGA3268

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:

1C2410210074-08.BCG

Test Dates:
10/25/2024 - 1/16/2025

EUT Type:
Tablet Device
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Plot 7-88. Radiated Spurious Emissions 1-18GHz Antenna WF7b (NB UNII HDR4, ePA — 5733MHz)

Mode: NB UNII HDR4
Data Rate: 4Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 5733MHz
Frequency Ant. Pol. Antgnna Turrltable ATERERT AFCL e Limit Margin
[MHz] Detector [HIV] Height | Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[cm] [degree] [dBm] [dBuV/m]
*[ 11466.00 | Awverage \Y 248 139 -76.16 9.47 40.31 53.98 -13.67
*| 11466.00 Peak \% 248 139 -67.55 9.47 48.92 73.98 -25.06
17199.00 Peak H - - -70.21 16.04 52.83 68.23 -15.40

Table 7-30. Radiated Spurious Emissions Measurements Antenna WF7b

FCC ID: BCGA3268

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2410210074-08.BCG

Test Dates:
10/25/2024 - 1/16/2025

EUT Type:
Tablet Device
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Plot 7-89. Radiated Spurious Emissions 1-18GHz Antenna WF7b (NB UNII HDR4, ePA — 5789MHz)
Mode: NB UNII HDR4
Data Rate: 4Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 5789MHz
Frequency Ant. Pol. Antgnna Tur_ntable e AFCL Al Limit Margin
[MHz] Detector [HIV] Height | Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[cm] [degree] [dBm)] [dBuV/m]
*[ 11578.00 | Awverage \ 229 56 -75.01 9.42 41.41 53.98 -12.57
*[11578.00 Peak \ 229 56 -66.91 9.42 49.51 73.98 -24.47
17367.00 Peak \Y - - -71.31 17.05 52.73 68.23 -15.50

Table 7-31. Radiated Spurious Emissions Measurements Antenna WF7b

FCC ID: BCGA3268

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2410210074-08.BCG

Test Dates:

10/25/2024 - 1/16/2025

EUT Type:
Tablet Device
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Plot 7-90. Radiated Spurious Emissions 1-18GHz Antenna WF7b (NB UNIl HDR4, ePA — 5844MHz)

Mode: NB UNII HDR4
Data Rate: 4Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 5844MHz
Frequency Ant. Pol. Antt.enna Tur.ntable AR AFCL s Limit Margin
[MHz] Detector [HIV] Height | Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[cm] [degree] [dBm] [dBuV/m]
*[ 11688.00 | Awverage \% 231 56 -70.27 9.66 46.39 53.98 -7.59
*|11688.00 Peak \% 231 56 -65.04 9.66 51.62 73.98 -22.36
17532.00 Peak H - - -71.85 18.25 53.40 68.23 -14.83

Table 7-32. Radiated Spurious Emissions Measurements Antenna WF7b

FCC ID: BCGA3268

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2410210074-08.BCG

Test Dates:

10/25/2024 - 1/16/2025

EUT Type:
Tablet Device
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7.6.2 TxBF Radiated Spurious Emission (Above 1GHz)
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Plot 7-91. Radiated Spurious Emissions 1-18GHz TxBF (NB UNII BDR ePA — 5162MHz)
Mode: BDR
Data Rate: 1Mbps
Power Scheme: ePA
Distance of Measurements: 3 Meters
Operating Frequency: 5162MHz
Frequency Detector Ant. Pol. A;;?;;ta T:;?:ul::f Analyzer AFCL Stfilaer:;th Limit Margin
[MHz] [HIV] fem] [egree] Level [dBm]| [dB/m] (ByV/m] [dBpVim]| [dB]
10324.00 Peak H - - -69.12 11.41 4929 658.23 -18.94
*  15486.00 Ayerage H - -82.02 16.50 41.48 53.98 -12.50
*  15486.00 Peak H - - -71.02 16.54 5252 73.98 -21.46

Table 7-33. Radiated Spurious Emissions Measurements TxBF

FCC ID: BCGA3268

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2410210074-08.BCG

Test Dates:
10/25/2024 - 1/16/2025

EUT Type:
Tablet Device
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Plot 7-92. Radiated Spurious Emissions 1-18GHz TxBF (NB UNII BDR ePA — 5204MHz)
Mode: BDR
Data Rate: 1Mbps
Power Scheme: ePA
Distance of Measurements: 3 Meters
Operating Frequency: 5204MHz
Antenna | Turntable Field . . .
Fre[E‘L;Iezl;cy Detector AI}It_i nF;]DI' Height Azimuth Lj:;'{;;:"] [ggfnl;] Strength [ dlé::;;tm] M:jrﬂg]' "
[em] [degree] [dBpV/im]
10408.00 Peak H 246 180 -G8.76 11.79 50.03 £8.23 -18.20
* 1561200 Average v - -81.72 1711 4239 F3.98 -11.59
= 1561200 Peak v - -T1.51 17.23 R272 7398 -21.26

Table 7-34. Radiated Spurious Emissions Measurements TxBF

FCC ID: BCGA3268

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2410210074-08.BCG

Test Dates:
10/25/2024 - 1/16/2025

EUT Type:
Tablet Device
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Plot 7-93. Radiated Spurious Emissions 1-18GHz TxBF (NB UNII BDR ePA — 5245MHz)
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
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Plot 7-94. Radiated Spurious Emissions Above 18GHz (NB UNII BDR ePA — 5245MHz)
Mode: BDR
Data Rate: 1Mbps
Power Scheme: ePA
Distance of Measurements: 3 Meters
Operating Frequency: 5245MHz
Antenna | Turntable Field . . .
FH}-&I:IEZI]'IC}' Detector AI}It_i nF;]DI' Height Azimuth Lj:;I{:BErrn] [ggfrrll_] Strength [ dlli::‘:';tm] M;:jng; "
[em] [degree] [dBpV/im]
10490.00 Peak H - - -69.41 12.07 4966 68.23 -18.57
*  15735.00 Average v - - -81.71 16.80 42.08 53.98 -11.90
* 1573500 Peak vV - - -70.64 16.87 53.03 73.98 -20.95

Table 7-35. Radiated Spurious Emissions Measurements TxBF

@ clement

FCC ID: BCGA3268

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2410210074-08.BCG

Test Dates:
10/25/2024 - 1/16/2025

EUT Type:
Tablet Device
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Plot 7-95. Radiated Spurious Emissions 1-18GHz TxBF (NB UNII BDR ePA — 5733MHz)
Mode: BDR
Data Rate: 1Mbps
Power Scheme: ePA
Distance of Measurements: 3 Meters
Operating Frequency: 5733MHz
Frequency Detector Ant. Pol. A;;?:ll:f T:Ir?:ul::f Analyzer AFCL Stfnlae:;th Limit Margin
[MHz] [HV] fem] degree] Level [dBm]| [dB/m)] (dBuVim] [dBpVim]| [dB]
* 1146600 Average H - - -81.20 13.12 3593 5398 -15.05
* 1146600 Peak H - -70.30 13.12 4982 7398 -24 16
17199.00 Peak H - -70.84 15.05 54 20 658.23 -14.03

Table 7-36. Radiated Spurious Emissions Measurements TxBF

FCC ID: BCGA3268

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2410210074-08.BCG

Test Dates:
10/25/2024 - 1/16/2025

EUT Type:
Tablet Device
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Plot 7-96. Radiated Spurious Emissions 1-18GHz TxBF (NB UNII BDR ePA — 5789MHz)
Mode: BDR
Data Rate: 1Mbps
Power Scheme: ePA
Distance of Measurements: 3 Meters
Operating Frequency: 5789MHz
Antenna | Turntable Field . . .
Fre[E‘L;Iezl;cy Detector AI}It_i nF;]DI' Height Azimuth Lj:;'{;;:"] [ggfnl;] Strength [ dlé::;;tm] M:jrﬂg]' "
[em] [degree] [dBpV/im]
= 11678.00 Average v 122 133 -T7.71 1317 42 46 F3.98 -11.62
= 11678.00 Peak v 122 133 -£9.29 1317 50.88 73.98 -23.10
17367.00 Peak v - -TO7T 18.38 h4 62 68.23 -13.61

Table 7-37. Radiated Spurious Emissions Measurements TxBF

FCC ID: BCGA3268

@ clement

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:

1C2410210074-08.BCG

Test Dates:
10/25/2024 - 1/16/2025

EUT Type:
Tablet Device
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Plot 7-97. Radiated Spurious Emissions 1-18GHz TxBF (NB UNII BDR ePA — 5844MHz)
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
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Plot 7-98. Radiated Spurious Emissions Above 18GHz (NB UNII BDR ePA — 5844MHz)
Mode: BDR
Data Rate: 1Mbps
Power Scheme: ePA
Distance of Measurements: 3 Meters
Operating Frequency: 5844MHz
Frequency Detector Ant. Pol. Agé?g:ta T:Zrinr;[ﬁﬁ:]e Analyzer AFCL StI:tleigth Limit Margin
MH H/V Level [dB dB/ dBuV/ dB
[MHz] [H/V] o] e evel [dBm]( [dB/m] [dBuV/m] [dBuV/m] [dB]
* 11688.00 Average H 215 204 -72.52 13.03 47.51 53.98 -6.47
* 11688.00 Peak H 215 204 -66.87 13.03 53.16 73.98 -20.82
17532.00 Peak \Y - - -71.00 19.18 55.18 68.23 -13.05
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Plot 7-99. Radiated Spurious Emissions 1-18GHz TxBF (NB UNII HDR4, ePA — 5162MHz)
Mode: NB UNII HDR4
Data Rate: 4Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 5162MHz
Frequency Ant. Pol. Antgnna Turptable AT AFCL el Limit Margin
[MHz] Detector [HIV] Height | Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[cm] [degree] [dBm] [dBuV/m]
10324.00 Peak H - - -67.92 8.50 47.58 68.23 -20.65
*| 15486.00 | Awerage \ - - -80.40 13.98 40.57 53.98 -13.41
*| 15486.00 Peak \% - - -69.24 13.98 51.73 73.98 -22.25

Table 7-39. Radiated Spurious Emissions Measurements TxBF
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Plot 7-100. Radiated Spurious Emissions 1-18GHz TxBF (NB UNII HDR4, ePA — 5204MHz)

Frequency (GHz)

Mode: NB UNII HDR4
Data Rate: 4Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 5204MHz
Frequency Ant. Pol. Ante_:nna Tur_ntable IR AFCL A Limit Margin
[MHz] Detector [HIV] Height | Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[cm] [degree] [dBm] [dBuV/m]
10408.00 Peak Y, - - -69.60 11.91 49.31 68.23 -18.92
*| 15612.00 | Awerage \% - - -82.11 17.23 42.12 53.98 -11.86
* 15612.00 Peak Y - - -70.52 17.23 53.71 73.98 -20.27

Table 7-40. Radiated Spurious Emissions Measurements TxBF
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Plot 7-101. Radiated Spurious Emissions 1-18GHz TxBF (NB UNII HDR4, ePA — 5245MHz)
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
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Plot 7-102. Radiated Spurious Emissions Above 18GHz TxBF (NB UNII HDR4, ePA — 5245MHz)
Mode: NB UNII HDR4
Data Rate: 4Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 5245MHz
Frequency Ant. Pol. Antgnna Turptable AT AFCL I Limit Margin
[MHz] Detector [HIV] Height | Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[cm] [degree] [dBm] [dBuV/m]
10490.00 Peak \% - - -69.46 12.20 49.74 68.23 -18.49
*| 15735.00 | Awerage H - - -81.86 16.80 41.94 53.98 -12.04
*l 15735.00 Peak H - - -70.78 16.49 52.71 73.98 -21.27

Table 7-41. Radiated Spurious Emissions Measurements TxBF
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Plot 7-103. Radiated Spurious Emissions 1-18GHz TxBF (NB UNII HDR4, ePA — 5733MHz)
Mode: NB UNII HDR4
Data Rate: 4Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 5733MHz
Frequency Ant. Pol. Antgnna Turrltable Analyzer AFCL Field Limit Margin
[MHz] Detector [HV] Height | Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[cm] [degree] [dBm] [dBuV/m]
*| 11466.00 | Awerage \% - - -81.11 13.12 39.01 53.98 -14.97
*| 11466.00 Peak \Y - - -70.44 13.20 49.76 73.98 -24.22
17199.00 Peak H - - -70.59 18.24 54.66 68.23 -13.57

Table 7-42. Radiated Spurious Emissions Measurements TxBF
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Plot 7-104. Radiated Spurious Emissions 1-18GHz TxBF (NB UNII HDR4, ePA — 5789MHz)
Mode: NB UNII HDR4
Data Rate: 4Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 5789MHz
Frequency Ant. Pol. Ante_znna Tur_ntable IR AFCL A Limit Margin
[MHz] Detector [HIV] Height | Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[cm] [degree] [dBm] [dBuV/m]
* 11578.00 | Awerage H - - -80.96 13.10 39.15 53.98 -14.83
*| 11578.00 Peak H - - -70.11 13.17 50.06 73.98 -23.92
17367.00 Peak H - - -70.70 18.38 54.68 68.23 -13.55

Table 7-43. Radiated Spurious Emissions Measurements TxBF
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Plot 7-105. Radiated Spurious Emissions 1-18GHz TxBF (NB UNII HDR4, ePA — 5844MHz)
Trace: MAXH RBW: 1 MHz
Detector: PK VBW: 3 MHz
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Plot 7-106. Radiated Spurious Emissions Above 18GHz TxBF (NB UNII HDR4, ePA — 5844MHz)
Mode: NB UNII HDR4
Data Rate: 4Mbps
Distance of Measurements: 3 Meters
Operating Frequency: 5844MHz
Frequency Ant. Pol. Antgnna Turrltable Analyzer AFCL Field Limit Margin
[MHz] Detector [HV] Height | Azimuth Level [dB/m] Strength [dBuV/m] [dB]
[cm] [degree] [dBm] [dBuV/m]
*| 11688.00 | Average \Y - - -80.79 13.05 39.26 53.98 -14.72
*| 11688.00 Peak \ - - -69.30 13.10 50.80 73.98 -23.18
17532.00 Peak \% - - -70.79 19.34 55.55 68.23 -12.68
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7.6.3 Radiated Band Edge Measurements
15.407(b.1)(b.2) §15.205 §15.209

Antenna WF7

a

Mode:
Power Scheme:
Measurement Distance:
Operating Frequency:

Field Strength (dBuV/m)

PASS &

BDR
ePA
3 Meters
5162MHz

RBW: 1 MHz  pegk: 5041.25 MHz, 57.16 dBuV/m
ffset: 14.9d8 YBW: 3 MHz HV/

pesk Offeat: 14 8ds SWT: 1.0ms Avg: 5125.25 MHz, 45.96 dBpV/m
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Plot 7-107. Radiated Lower Band Edge Measurement Antenna WF7a
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Mode: HDR4
Power Scheme: ePA
Measurement Distance: 3 Meters
Operating Frequency: 5162MHz
PASS peok Trace \F}EW % m; Peak: 5038.25 MHz, 57.96 dBuV/m
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Plot 7-108. Radiated Lower Band Edge Measurement Antenna WF7a
Mode: HDR8
Power Scheme: ePA
Measurement Distance: 3 Meters
Operating Frequency: 5162MHz
PASS Pk Troca \F}EW % m; Peak: 5049.75 MHz, 56.79 dBuV/m
Pegi Offeot. 14 8dp SWT: 1.0ms __Avg: 5149.00 MHz, 46.22 dBuV/m
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Plot 7-109. Radiated Lower Band Edge Measurement Antenna WF7a
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Mode: BDR
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Plot 7-110. Radiated Lower Band Edge Measurement Antenna WF7a

Mode: HDR4
Power Scheme: ePA
Measurement Distance: 3 Meters
Operating Frequency: 5733MHz
Trace: MaxHold RBW: 1 MHz
PASS Detector: PK VBW: 3 MHz 5565.05 MHz
130 Offset: 16.1dB SWT: 1.0ms 57.85 dbuV/m
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Plot 7-111. Radiated Lower Band Edge Measurement Antenna WF7a
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Mode: HDR8
Power Scheme: ePA
Measurement Distance: 3 Meters
Operating Frequency: 5733MHz
Trace: MaxHold RBW: 1 MHz
PASS Detector: PK VBW: 3 MHz 5599.70 MHz
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120 -
E 110
>
3 100 A
Z
£ 90+
[@)]
C
L 807
wn
© i
g 70
[V
60 - v
50 -
5550 5585 5620 5655 5690 5725 5760 5795 5830 5865 5900

Frequency (MHz)
Plot 7-112. Radiated Lower Band Edge Measurement Antenna WF7a

Mode: BDR
Power Scheme: ePA
Measurement Distance: 3 Meters
Operating Frequency: 5844MHz
Trace: MaxHold RBW: 1 MHz
PASS Detector: PK VBW: 3 MHz 5996.30 MHz
150 Offset: 17.7dB SWT: 1.0ms 60.11 dbuV/m
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Plot 7-113. Radiated Upper Band Edge Measurement Antenna WF7a
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Mode: HDR4
Power Scheme: ePA
Measurement Distance: 3 Meters
Operating Frequency: 5844MHz
Trace: MaxHold RBW: 1 MHz
PASS Detector: PK VBW: 3 MHz 5981.95 MHz
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Plot 7-114. Radiated Upper Band Edge Measurement Antenna WF7a

Mode: HDRS8
Power Scheme: ePA
Measurement Distance: 3 Meters
Operating Frequency: 5844MHz
Trace: MaxHold RBW: 1 MHz
PASS Detector: PK VBW: 3 MHz 5980.20 MHz
150+ Offset: 17.7dB SWT: 1.0ms 59.87 dbuV/m
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Plot 7-115. Radiated Upper Band Edge Measurement Antenna WF7a
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Radiated Band Edge Measurements
15.407(b.1)(b.2) §15.205 §15.209

Antenna WF2a
Mode: BDR
Power Scheme: ePA
Measurement Distance: 3 Meters
Operating Frequency: 5162MHz
PASS &g RBW: 1MHz  peak: 5065.50 MHz, 56.89 dBpV/m
B e 1 o0 SWT: 1.oms  Avg: 5148.75 MHz, 46.10 dBuV/m
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Plot 7-116. Radiated Lower Band Edge Measurement Antenna WF2a
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Mode: HDR4
Power Scheme: ePA
Measurement Distance: 3 Meters
Operating Frequency: 5162MHz
PASS pok Troca \F}EW % mg; Peak: 5025.50 MHz, 57.08 dBuV/m
ovg, Offeet: 15008 SWT: 1.0ms  Avg: 5139.25 MHz, 45.74 dBuV/m
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Plot 7-117. Radiated Lower Band Edge Measurement Antenna WF2a

Mode: HDRS8
Power Scheme: ePA
Measurement Distance: 3 Meters
Operating Frequency: 5162MHz

Field Strength (dBuV/m)
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Plot 7-118. Radiated Lower Band Edge Measurement Antenna WF2a
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Mode:

Power Scheme:
Measurement Distance:
Operating Frequency:

PASS

Trace: MaxHold
Detector: PK
Offset: 16.0dB
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Plot 7-119. Radiated Lower Band Edge Measurement Antenna WF2a

Mode:
Power Scheme:

Field Strength (dbuV/m)

HDR4
ePA
Measurement Distance: 3 Meters
Operating Frequency: 5733MHz
Trace: MaxHold RBW: 1 MHz
PASS Detector: PK VBW: 3 MHz 5565.40 MHz
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Plot 7-120. Radiated Lower Band Edge Measurement Antenna WF2a
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Mode: HDR8
Power Scheme: ePA
Measurement Distance: 3 Meters
Operating Frequency: 5733MHz
Trace: MaxHold RBW: 1 MHz
PASS Detector: PK VBW: 3 MHz 5635.40 MHz
150 Offset: 16.0dB SWT: 1.0ms 58.24 dbuV/m
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Plot 7-121. Radiated Lower Band Edge Measurement Antenna WF2a

Mode: BDR
Power Scheme: ePA
Measurement Distance: 3 Meters
Operating Frequency: 5844MHz
Trace: MaxHold RBW: 1 MHz
PASS Detector: PK VBW: 3 MHz 5927.70 MHz
150 Offset: 17.7dB SWT: 1.0ms 59.74 dbuV/m
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Plot 7-122. Radiated Upper Band Edge Measurement Antenna WF2a
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Plot 7-123. Radiated Upper Band Edge Measurement Antenna WF2a
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Measurement Distance: 3 Meters
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Plot 7-124. Radiated Upper Band Edge Measurement Antenna WF2a
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